ion 2:

ivis

Parts
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195-1-2

Header Conveyor Assembly

Parts - Asmbly WX SN Rematks
2 19101-
4
1
2
13 19901-
13 19101- Sub RLR-040-108 with RLA-DDD-118
2 16401-
5 19101-
10 19101-
3
4
1
8
2
2 11001- Sub 110-120
includes:
1 1941011 Left Header Nose Brace
1 $94-101R Right Header Nose Brace
1 BL8-500-H 1/2-13X5HEXCAPG52C
4 BL-8-250-C 1/2UNC X 2 1/2 CARRIAGE BOLT GR5 ZINC
2 BL-8-250-H 1/2-113X212HEXCAPGS5ZC
4 BL-&W 112 SPLIT LW ZC
4 BL-8-N 1/2-13 HEX FIN NUTS 2C
2 BLB-N 1/2-13 HEX LN NE ZC
1 19301-
1 19301-
2 19101- Sub RLU-522-2010

w

Ret PariNc Description
1 191-106 Header, frame pivat mounting
brackets
2  BL8600H8 172 x€" Hex Head Bokt Gr 8
3 195401R Rear Header Assembly
4 195101C Header Connector Bar
5 RLAO10-0108  Spincie / Standoff for Urethane
Roller (heet treated)
€  RLU-OM0-1016 tl.‘lur:lhune Roller 4 for spindie
7 H.T44 Hyd Tube Header Tube
8 HA-1052 Hyd, Cover Plste
9  HA-1051 Hyd, Clamp Haives
10 ELL-1346 Loom Clamp
11 WT7 Wire Tie 85"
12 195101F Header Assembly (Front)
13 ELL-1345 11/4" Expandabie Loom @
14 195101D Header Cylinder Mounts
15  RLRS535-228  HD Flanged Roller, 5" x 3 5" x
16 19¢101K~m3r:£m1
17 193157A inner Roller Scraper
18 193-157B Outer Roller Scraper
19 RLS-522-2010  Stee! Rofler, 5° Flange, 2.2"
Dia, 2" wide
20 BL-8-375-H 1/2 UNC X 3 3/4 HH C/S BOLT GRS 11
ZINC
21 BL-8450H 1/2-13X 4 112 HEX CAP G5 ZC
2 SPA-1050 Spacer for Hydraulic Tube Mount
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Header Conveyor Assembly |
195FIG\1-3
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195-1-3 Header Conve!or Assem blx

Ref PariNo. Descriotion

1

NN

- nn A W W

10

11

12
13
14
15
16
17

18
19

24

BC-1032-FS
BC-BP32-10-T
BC-BP32

BC-1032LN
BC-1032-TN
BC-7-32-CN
BC-F-42-32

BC-7-32-ST

BC-7-3242-265
191-108
RLU-040-1016
RLA-010-0108

195-101R
195-101F
192-1113
HC-1130B
HC-1130A

HC-250-2408

1951010
RLU-522-2010

RLS-522-2010

193-157A
193-1578
BL-8-375-H

BL-8-400-H
DC-1177

Parts - Asmbly  WHFX SN Remarks
10-32 x 1 1/4 bolts 8 11001- For Clip Spiice Option  Sub 191-604
32mm Backing Pistes /10-32 T Nifts 4 Used only with BC-1032-TN Tee Nuts
BeRt, Rivet backing piates 32mm 4 11004- Lap Splice Option, Used only with
BC-1032-LN Lock Nuts
10-32 lock nuts 8
10-32 T Nuts 8 11001- Lap Splice Option
Connecting Rod 32" x 11mm 1 For Clip Splice Option
F Connacting Chp 42-32 @ set 2 For Clip Splice Option
716" x 32 Belted Chain Rod for 265 11001-
G0mm Belt
Header chains, 7/16" bar 42 mm 1 19001-
pitch 265 links
Header, frame pivot mounting 2 19101-
brackets
Urethane Roller 4" for spindia 13 19101- Sub RLR-040-108 with RLA-000-118
b
Spindie / Standoff for Urethane 13 16101
Rotier (heat treated)
Rear Header Assembly 1
Haader Assembly (Front) 1
Mount, Header cylinder 1
Hair Pin Clip 4
Hyd Cyl Pin 4
Hydraulic cylinder 2 1/2 x 24 #8 2 Sub 193102
SAE
Header Cylinder Mounts 2
Urethare Roller, 5* Flange, 2.2 2 19101- Sub RLS-522-2010
Dia, 27 wide
Steel Roller, 5* Flange, 2.2" 2 19101- Sub RLU-S22-2010
Dia, 2" wide
Inner Roller Scraper 1 19301~
Outer Roller Scraper 1 19301-
172 UNC X 3 3/4 HH C/S BOLT GRS 11
ZINC
1/2-13 X 4 HEX CAP G5 2C 2

Decal, Large White PIK RITE
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Header Siide Guide Mount Assembly
196FIG\1-4

:

195-14

R PatNo Descriodion
1 191-108 Header slide guide bar
2 192407 Header side guide
3 192-107A Slide Guide Rotler
4 BL-8-600-H 12-13X 6 HEXCAP G5 ZC
5 BL-8-LW 125PLITLWZC
6 BLB-SW 1/2 SAE FW 2C
7 195-101J Slicde Guide Mount

CAWPWINIWORKFILEWMANUAL\MANUAL 5

Parts - Astbly  WHIFN SN Bemerks
1 19101-
1 19101-
1 19101-
1
1
1
1
Pace 54

Header Slide Guide Mount
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195FI1G\83-1

A0

194-162

Ret  PartNo. Descriotion

1

@ ~ O O w

192-160K Header Chain Bar Cleaner Kit

192-163

BL-8-375-H

194-663
192-3652A
192-362B
BL-6-100-H
BR-062-MPB

BR-125-062
192-162

BL-6-LN

BL-8-LN

Parts - Asmbly WM EK SN Remaris
Cleaner bar bracket 2 189101-
4/2 UNC X 3 ¥4 HH C/S BOLT GRS 4
ZINC
Machined Shoulder Bolt 2 19401- Sub 192-663
Chain cisaner bar {Left) 19101-
Chain cleaner bar (Right) 19101-
ABUNCX1HHC/SBOLTGRSZING 4
Stamped Bearing Housing for 1 2
1/4” bearing
Bearing, 1 1/4 Falnir tri-seal 2 11001-

32in chain cleaner only 42mm

378 UNC FIN HEX LOCK NUT NE A563
GrA ZINC

1/2-13HEX LN NE ZC
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195-1-5 Dirt Vibrator Assemblz

a WowW

4}

10
n

12
13

14
14
15
16

17
18

18

Part No, Deoscription Parts - Asmbly
191137 Vibrator cover 1
1911378 Vibrator cover, inner 1
191-137A Vibrator cover, outer 1

HM-412-19 Hydraulic Motor -Shaker
Weight-Vibrator

KEY-4-4-24 Shalt Key 1/4" x 1 172"

191-138 Vibrator motor mount

BL-5-125-C 38 UNC X 1 1/4 CARRIAGE BOLT GR5
ZINC

CPJ-7081 Coupiler, Motor side 7/6 bore

CPJ-8055 Coupler, Urethene Spider

CP.-6052 Coupler, Shaft side 1 1/4in. bore

BR-062-MPB Stamped Bearing Housing for 1
1/4" bearing

BR-125-062 Bearing, 1 1/4 Fafnir tri-seal

BL-8-275-H 1/2UNC X 2 34 HH C/S BOLT GRS
ZINC

RLR-027-108 Smooth Rubber Vibrator rollers
RLU-027-108 Urethane Robler 2.75" x 1"

192135 Vibrator shaft

BL-6-LN 38 UNC FiIN HEX LOCK NUT NE AS63
GrA ZINC

BL-6-FW ABUSSFWIZC

KEY-4-4-16 1/4° X 1/4° X1" Shaft Key

BL-8-LN 1/2-13HEX LN NE ZC
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WRIFESN BRemarks

19101-
19101-
19101-

19101-

19101-19320

19101-

16101-

11001-

19101-

19101

Sub 194412

Sub 194-7081 Assembly
For use with CPJ-8052 and CPJ-8051 Sub

-GP8-8053

Sub 194-8053 Exept on Debris Fan

Sub RLU-027-108
Sub RLR-027-108
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Header Conveyor Drive Assembly
195FIG\1-6

14

195-1-6 ‘Header Convexor Drive Assemblx

Rel PartNo. Description Parts - Asmbly  WHLFit SN Remerks
1 SP-B0B27-286 Sprocket, Header Drive (driven) 1 19101-
2 SPFLT-T Fiat Roller Chain Idier 2 11001- '
3 SP-60B20-205 Sprocket, Header Drive (motor) 1
4 SPSO0B16-286 Sprocket, Fesder roll drive 1 11001- '
#50B16 1 ¥4 bore :
5 SP-50B16-164 Sprocket, 16 tooth #50 1 in bore 1
& BLGOSO-SC  3/8-16x 1/2" Set Screw 4
7 BL50S0-SC 51618 x 12" Set Screw 4
8 BLELW 112 SPLIT LW ZC 4
9 BL8125H  1/213X1 14 HEXCAP G52C 8
10 184114 Tightner Bracket 1 19401-
11 BROSSRCJ  RCJ Bearing Housing 2 11001-
12 BRA75085  Bearing, Fafnir 1 ¥4ri seal 2 19101-
3
13 SPU-421228-6 Sprocket, 12T Drive #4212 1 X4 2 19104- Sub SP-4212-26-6 —
bore Urethene ;
14 110112 Shaft, Header Chain Drive 1 11001-
15 KEY6632  ShaltKey 38 sqx2 3 ' o
16 HM-118R Disk Drive Motor 1 11001- Available as update kit
17 CH-60H-51 Roller Chain 51 finks #60H Header 1 '
Drive w/master link -
18 CH-50-41 Roller Chain 41 finks #50 Feeder 1
Roller w/master link
i¢  RLA-000-028 Standoff/Spacer 520x 1.375x 2 11001-
250 —
20 KEY-5532  Shaft Key516'sqx2" 2

21 BL-8-250-C 1/2UNC X 21/2 CARRIAGEBOLT GRS 2
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Disk Header Assembly
195FIG\2-1

<

& DANGER: . :
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Disk Drive Assembly
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195-2-2 __ Disk Drive Assembly

Bel PutNg Description Parts - Asmbly WL FX SN Remarks
1 19113% Cover, Shisld 1 19201- :
— 2 EL1201 Hadogen Lights 2 19201- 192-1201Sub 192-1201
.
3 192-13A Safey Bar 1 19201-
3
_ 4 194109 Disk Molor Stabifizer Bar 1 19401- :
5 SP-601S-T ier, # 60 Roler chain adjuster 2 19201- i
;
6 SP-SK-2 Sprocket, Bushing SK 2 19101-
7 SP8OSK3S  Disk shaft Sprocket 2 19101-
i
8 SP-0B14205 Sprocket, 60B14 1 1/4 bore 516 2 19401- 191-116 Okl PN Not used ‘91 10°83 :
- : keryway encept on machines without gathreing :
cheins. Used on all machines upgraded ]
with direct drive gathering chin kits. %
_ 9  CH-80H-67 Roller Chain 67 links #60 Heavy 2 19101-
10 191-130 DiskHeader Frame 1 19101-
1 19211318 Disk Bearing Spacer 4 19201- May be omitted
12 BR-100-RAK 2" Bearing Housing 4 11001- 4
— 13 BR-200-100 2" Fafnir Bearing, Tri-ply 4 14001- :
14 KEY-5-840 Shaft Key 1/2° X 112" x2 /2" 2
_ 15 191131 Disk Shafts 2 19101- ‘
16 HD-140-04 Header disk, 34 in notched hard 2 11001- )‘
;3
'i
:
g
i
;
§

CAWPWINWORKFILE\MANUALIMANLIAL 85

- PaGE 81




Guage Wheel Assembly
195FI1G\2-3
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195-2-3 Gauge Wheel Assemblz

Bel  PariNo Description Ports - Asrpbly WHFENSN Remerks
WHL-197 Gauge Wheel Rim 2 19201-
WBR-188K Gauge Wheel Beering Kt 2 includes:

1 WBR-186C Inner Bearing
1 WBR-199D Outer Bearing
1 WBR-188F Seal

1 WBR-188H Inner cup

1 WBR-1831  Outer cup

1 194188 Gauge Wheel Adjuster 4 19201-
2 HC-1130A Hyd Cyt Pin 4 J
3 HC11308 Hair Pin Clip 4 ~
4 HC-350-0808  Hydraulic Cylinder 3 1/2° x 8" 2 i
5 194167 Gauge Wheel, Outer Frame 2 19201- zf
6 194186 Gauge Wheel, Inner siider 2 19201-
7 WHL-199 Cormplete Spindie and Hub Assembly 2 Inciudes PN BRW-199a & BRW-195b ;
7  WBR-198A Header Wheel Spindie with mount 2 18201- BRW-196 to BRW-199 are used onunder |
header whee! used in ‘91 and '92 :
8 WBR-199F Seal 2 18201-
8 WHL-198 Gauge Wheel Tire 2 19201~
9 WBR-199H inner cup 2 19201- j
10 WBR-199C inher Bearing 2 19201- :_(
11 WBR-1998 Header Whee! Hub Only 2 19201- :
12 WBR-199i Outer cup 2 18201 :
13 WBR-199D Outer Bearing 2 19201-
14 WBR-199) Spindie Shim 2 19201- :
15  WBR-199E Spindie Nut 2 19201- fg
17 WHL-178 Bearing Protector @Pair 1 ‘
17 WBR-198G . Hubcap 2 18201 |
18 WHL-184 Gauge Wheei w/ Tube Instalied 2
18 WHL-185 Gauge Whee! Tube 2 |
18 WHL-196 Gauge Wheel Rim & Tire 2 - 19201- Combination of BRW-197 and BRW-198
18 GF-1428 Grease Fitting 1/4” x 26 straight 2
19 GF-142890  Grease Fitting 1/4" x 28 80 2 11001-
23 WBR-186L Lug Boit for Gauge Wheel 8
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195-2-4 Gathering Chain Assemblx

1

@w o ~ o O

10
"
12
13

13

14
14
15

16

17
17
18
19
21

Part No.
RLU-040-148

192-107A

184-191B
194-181A

194-184
194-183
184-182
BL-10-800-T
BL-10-N
18411
194-154
194-153
RLR-540-2210
RLU-540-2210

RLR-040-2210
RLU-040-2210
BC-1032-FS

BC-BP32

BC-1032-TN
BC-1032-LN
BC-6-12-CN
BC-F-36-20

BC-6-12-5T

BC-6-1236-60

Description
Urethane Roller with Bearing 4"
X1

Slide Guide Roller

Gathering chain bracket mount
{right)

Gathering chain bracket mount
{left)

Roller Positioner

RH Gathering Chain Frame
LH Gathering Chain Frame
5/8-11 X8 HEX TAP G5 ZC
58-11 HEX FIN NUTS ZC
Upper Disk Scraper

RH Nose Adjuster Assembly
LH Nose Adjuster Assembly
Heavy Duty Rollers

Urethane Roller 5" Flange x 4"
Dia.

Heavy Roilers (No Fiange)
Urethane Roller 4" x2.2°

10-32 x 1 1/4" bolts
Beft, Rivet backing piates 32mm

10-32 T Nuts

10-32 lock nuts
Connecting Rod 12" x 10mm
FComeclingCllps 36-20 @ set

/8" x 12" Belted Chain Rod for
S0mm Bett

Gathering chain, 3/6 bare 12in
wide x 60 links 36mm

CAWPWINWORKFILEWMANUALIMANUAL 95

Parts -Asmbly WHEKIN

2

2 19101-
1 19401-
1 19401-
4 19401-
1 18401-
1 19401-
2

2

2 19101-
1 19401-
1 19401-
2 19101-
2

2 19201-
2

8 11001-
4 11001-
8 11001-
1 19101-
2

60 19101-19320
1 19101-

Pace 85

Remarks
Sub RLR-040-2210

Sub RLU-540-2210

Sub RLR-540-2210

Sub RLU-040-2210
Sub RLR-040-2210

For Clip Splice Option Sub 191-694

Lap Splice Option, Used only with
BC-1032-LN Lock Nuts

Lap Splice Option

For Clip Spiice Option
For Clip Splics Option
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Gathenng Cham Drive Assembly
195FIG\2-5 |
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195-2-5 Gathering Chain Drive Assemblx

Ref PariNo. Descriotion Parts - Axinbly W Fi SN Remarks
194108 Disk Motor Stablizer Bar 1 19401-

1 HMA18R Disk Drive Motor 2 11001- Avadiable as update kit
2 194108 Disk Motor Mount 2 19401- Available as update kit
3 BR125062  Bearing, 1 1/4 Fafrir trissa! 4 11001-
4 BROG2MPB  Stamped Bearing Housing for 1 4
1/4" bearing ;;
5  194109A Disk Motor Stop 2 18401- Avaitable a8 update kit 4
6 CPS-231 Disk Motor Coupler 2 19401- Avaliable as update Kt
9  SPU-3612-204 Sprocket 36-12 1 1/4 bore 1/4" 4 11001- Sub SP-3612-20-4
9  SP-3812204  Sprocket, HS-3612 1 1/4 bore 4 11001- Sub SPU-3612-20-4 1
11 194155 Gathering Chain Shaft 2 19401- Avaitable as update kit

12 KEY-4416  1/4" X 1/4" X1" Shaft Key 4

13 KEY-5532  ShaftKey5/1GeqxZ 2 |
;
:
]
3
i

;‘
E
3
;
.
b
k
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195-5-1 Prima:! Shaker_Assemblz

Rel
1

o o o ¢ A W N

10

10
1"
12
13
14

14

14
15

16

17

18

Part No.
BR-175-085

BR-0B5-RAK
PU-SK-28
181-400
KEY-6-6-32
191401
ST-430-P
191432
PU-80-8M-114

192-431
BR-0B5-RCJ
193433
PU-80-8M-30-5
PU-JA-14B
PU-JA-14

193-404
PL-26-8M-20-J
HM-412-19

BT-860-8M-20
BT-1280-8M-30
BL-6-250-H
HM-204
BR-175-ER
BL-8-3258
193-402C
192-402
193-403
CPR-422A-15

CPR-422-15
CPR-422B-15

Description
Bearing, Fafnir 1 3/4 tri seal

Baaring Housing Main Shaker

SK x 1 ¥4"8ushings
Shaker main Shaft

Shaft Key V8" sqx 2"

Shaker box and drum assembily
Shaker Tines , Molded Urethane
Tine hokder flanges
Pulley, Center idler, HTD

Rubber tine hoklers

RC. Bearing Housing
Belt adjust flange

Putiey, Weight timing belt
Bokt for PU-JA-14

JA x 7/8" Bushing for
PU-26-8M-20-JA

Shaft, Shaker weights
Pulley, Weight molor, HTD

Hydraulic Motor ~Shaker
Weight-Vibrator

Shaker Drive Beft

Primary Weight Drive Belt
3/8-16 X 2 1/2 HH C/S GR8 ZC
Hydraulic Motor

Baarings, Center pulley
1/2-13 X 3 1/4 HEX CAP G8 ZC
Weight Cap (steel)

Shaker weight

Shaker, Weight guards

Primary Shaker Coupler (Motor
Side)

Primary Shaker Drive Coupler

Prirmary Shaker Coupler (Shaker
Side)

CAWPWINIWORKFILEWIANUALWMANLIAL 95

Parts-Asmbly WMFNSN  Remaikas

8
2
4

-

180
o ¥

@ N e A D

LB

N NN AN

PAGE B8

19101-
19101-
19101-

19101-

19101-

11001-

. 19201-

19101-
11001-
19201-

19101-19115

11001-

19101-
19201-
16101-

18201-

18101-

11001-

11001-

18201-
19101-
19101-

18401-

19401-
19401-

Usad on Secondary Shaker beginning 18401

192-409'91 machines must change motor

puliey 1o 192414 and use 192-408 bett

Sub 194-412

Will NOT Replace 110-408
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195-6-1 Secondag Shaker Assemblx

Bel

© o0 ~ o 0 W N

10
13
14
15
17
17
18
18
19

2

¥ R OB

B B 8 BB B BB

Bart No,
BR-175-085
BR-005-RAK
PU-5K-28
194-501
191-432
192-40
ST-430-P
KEY-6-6-32
191-400
BR-085-RCJ
192-503
192-502
PU-JA-14
PU-JA-14B
HM-412-19
PU-26-8M-20-J
193-404

 BT-960-8M-20

PUL-SDS-28
BT-800-8M-20
HM-204
PU-56-8M-89
BL-8-325-8
BL-8-JN
BR-175-ER
BL-6-225-T
PU-56-8M-20-5
193433
CPR-422A-13
CPR422-13
CPR-422B-13

Description Paris - Asmbly WM Fit SN Bemarks

Bearing, Fafnir 1 /4 trl seal 6 18101-

Bearing Housing Mein Shaker 2 19101-

SKx 1 ¥4"Bushings 2 19101-

Secondary Shaker Box and Drum 1 19401- Used on Secondary Sheker beginning 19401

Tine hoider flanges 12 11001-

Rubber tine holders 5 19101-

Shaier Tines , Molded Urethane 120

Shaft Key 38" sqx 2" 5

Shaier main Shaft 1 19101- Used on Secondary Shaker beginning 19401

RC. Bearing Housing 4 11001-

Shaker weight guards 2

Shaker weights and caps 2

JAXTIE Bushing for 1 1001-

PU-26-8M-20-JA

BoR for PU-JA-14 3

Hydraulic Motor -Shaker 1 19101- Sub 194412

Weight-Vibrator

Pulley, Weight motor, HTD 1 19201-

Shat, Shaker weights 2 19101-

Shaker Drive Belt 1 19001 Will NOT Replace 110-408

SDS x 1 34 Bushing 2 19201-

Belt, Weight drive 2 19201- Wil NOT Replace 110-508

Hydraukic Motor 1 1100t

Puley, Center ktler, HTD 1 19201-

172-13 X 3 1/4 HEX CAP G8ZC 4

8 UNC FIN HEX JAMNUT ASE3GrA 8

Bearings, Genter putiey 2 11001-

A8 UNC X2 1/4 TAP BOLT GR2ZINC 4

Pulley, Weight timing bek HTD 2 19201-

Beft acjuat flange 4 19201-

Coupler, Motor half 1 19101-19320 Use with CPR-422-13 only - Fits Secondary
Sheker after 19401

Coupler, Shaker drive rubber 1 19101-19320 Used for Secondary Shaker after 19401

Coupler Shaker Half 1 19101- Use with CPR-422-13 only - Fits

CAWPWINWORKFILEWANUALYWMANUAL .85
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195-7-1 Left Cross Convezor Assemblz

Ry PariNo. Description

1 193726 Air deflector hood

2 LATO3A Large Rubber T Latch

3 1911137 Debris fan front mount

4 BROS2MPB  Stamped Bearing Housing for 1
1/4" bearing

5 BR-125062  Bearing, 1 1/4 Fafnir tri-seal

6 191611 Spacer blocks for bearing

7 191745 Debxis Drum

B 1911196 Debris fan rear mount

9 SPS0B16-204 Sprocket, 16 tooth #50 1 1/4in
bore

10 CH-50-145 Rolier Chain 145 links #50 Debris
Roller wimaster link

11 193-8068 Motor Mount Stop

12 SP-3812-20-4  Sprocimt, HS-3612 1 1/4 bore

13 193603 Shaft, Drive 1 1/4" x 38"

14 154510 Cross Chain cleaner Roller
15 SP-50B12-204 Sprocket, 12 tooth #50 1 1 1/4in
bore

16  CPS-6053 Round Motor Coupler
17 SPSO17-T icier #50 Chain

18 194-641 LoveJoy Chain Tentioner
19 194806 Motor Mount

20 HM-204 Hydraulic Motor

CWPWINIWORKFILEWANUALIMANUAL B5

Purts -Asmbly  WHLFi SN Remarks
1 19301-
2 19401-
1 19101-
6
6 11001-
2 19101-
1 19101-
1 19101-
2 11001-
1 18401-
1 18301-
2 11001- Sub SPU-3612-20-4
1 19301-
1 19401-
1 19201- Update Kits
1 19101- Update Kits
2 19201- Update Kits
1 19401- Update Kits
1 19401-
1 11001-
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195-7-2 g y y

Right Cross Conveyor Assembl

Rel  PariiNo. Description Parts - Asmbly
1 BC-1032-FS 10-32x 1 1/4” bolts 8
2 BC-BP32 Bekt, Rivet backing piates 32mm 4
2 BC-BP32-10-T  32mm Bacidng Plates /10-32 T Nuts 4
3 BC-1032-TN 10-32 T Nuts 8
3  BC-10324N 10-32 lock muts 8
4 BC-7-32-CN Connecting Rod 32" x 11mm 1
5 BC-F3632 f Connecting Clips 36-32 (@ set 2
7 ch—7-3236-135 Cross conveyer chain, 7/16 in 1

bars 32in wide 135 finks
8 BC-7-32-5T 716" x 32° Belted Chain Rod for 135
BOmm Belt
s 110611 Scraper, roller 1
10 195615 Cross Conveyer Panel, front 1
1" RLR-835-228 Flange Roller, 8" x 3 5" x2.2" 2
12 RLU-040-1016  Urethane Roller 4° for spindie 6
hub
13  RLADI0-0108  Spindle / Standoff for Urethane 6
Rolier (heat treated)
14 184616 Cross conveyer panel, rear 1
15 191-1133R Shaker Mount Post 2 1/2: x 3 172 1
PREPRy N —

) L/

W Fi SN
11001-

11001-

11001-

11001-

11001-
11001-

11001-
19201-
11001-

19101-
19101-

19401-

19101-

Part No. Barts - Asmbly

194-724A Chain Shield Flap 1 19401-
LA-7038 T Latch Keeper 1 19401-
194-724 Shield, Debris Robier 1 19401-

CAWPWINWORKFILEAMANUALWMANLIAL 95
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Remarks
For Clip Spiics Option Sub 191-684

Lap Spiice Option, Usad only with
BC-1032-LN Lock Nuts

Usad only with BC-1032-TN Tee Nuts

Lap Spiice Option

For Clip Splice Option

For Clip Splice Option

Pre 19201 machines require slight
modification. (Drill 2 1/2° holes)

Sub 110-120w

Sub RLR-040-108 with RLA-000-118

Update Kits
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Debris Fan Assembly
195FIG\8-1
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195-8-1 Debris Fan Assemblx
Part No.

Rl DRescription
t Key-4-416 18" X 114" X1" Shaft Key
2 192703 Fan housing door
3 LA-TOOA Large Rubber T Latch
4 194702 Six Blacdle Debris Fan
5 191-732 Fan housing cover
6 199-TMA Access Panel |
7 CPR-7081A Omega Coupler Hub 1 1/4
8 CPR-TOBIE Coupler Element Only
9@ CPR-7081C Omega Hub 7/8
10 192-704 Mount, Fan Motor
1 HM-712C Hydrautic Motor-Debris Fan
12 BROE2-MPB  Stamped .Bclrlng Housing for 1
114" bearing
13 BR-125-062 Bearing, } 1/4 Fafnir ir-seel
14 192-704T Motor mount, Top
15 192-704B Motor mount, Bottom
16  CPR-7081 Debris Fan Coupler
17  CPR-7081B Bolts for Omega Coupler {8)
18 BL5DS0-SC  5/16-18x 1/2" Set Screw
19 191-733 Fan dirt guard (rear)
20 191734 Fan dirt guard (motor aide)
20 191700 Fan Housing & diffuser

CAWPWINWORKFILEWANUALIMANUAL 85

m;%muﬂ.um

1

1

PAGET!

19101-
19401-

19101-
19101-
19401-
15401-
19401-
18201-
194901

11001-
19201-
19201-
19201-

19401-

1401~

inatall with LA-703A Latch

Repiaces Lovejoy Coupler In pre 1954
Machines (PN CPJ-7081;CPJ-8055,CPJ-6053)
Pre 1992 May require some modifications
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SHAKER CHAMBER ASSEMBLY
195FIG\S-1
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Part No.,
192310
1011132
191-313
110-1017
HA-1015
1913108
1911082
110-1016
193-303C
183-303A

192-301
182-2038

192-302
1843018
195-312

CAWPWINWORKFILEWANUALWANUAL 95

Description Purts - Asmbly
Cover, Primary Shaker 1
Shaker Frame (3 x 5 tubing) 1
Chin (adjusting} 30 In 1
Mount, Oil coolar support brackets 1
Hydraulic, Ol cooler radistor 1
Shakar Cover Cape 1
Cooling Fan Cover 1
Hydraulic, Oif cooler shroud 1
Support Bar 1
Shaker chamber diagonat cover, 1
top ‘
Shaker chamber, Inner Fanel 1
Shker chamber diagonal cover, 1
back
Shaker chamber, Outer panel 1
Shaker Side Ghannei (bolt on) 2
Primary Shaker Side Opening Cover 2
PAGE T9

14001-
11001-

11001-

195-9-1 Shaker Chamber Assem blx




INNER SHAKER CHAMBER ASSEMBLY
195FIG\9-2

CWPWINIWORKFILEYMANUALMANUAL B85
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. 195-9-2 Inner Shaker Chamber Assemblz

Ret Partio. Description Parts-Aumbly  WHLFR SN Remaris
— 1 192301 Shaiwer chamber, Inner Panel 1
2 194301B Shaker Side Channel (bolt on) 1
3 19132 Primary shaker side opening cover 1 1
winotch ;
4  191-312R Primary shaker side opening cover 1
5 1951140 Shaker Shield (Front) 1
(] 185-1141 Shaker Drives Shieid (Rear) 1 :
- 7 1951143 Shaker Shield (Door) 1 3
8  195-1140A Brace for Shaker Shisld 1 %
- 9 195320 Support Brace (Shaker Side) 1 :
10 19511408 Brace for Shaker Shield 1 :
_%
:
;
— j
[
|
%
CAWPWINIWORKFILEWWANUALMANUAL 95
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INNER SHAKER SUPPORT PANEL ASSEMBLY
1956FIG\9-3

A

o

CANPWINWORKFILEWANUALWANLUAL 95
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B 195-9-3 Inner Shaker SuEEort Panel

BRel PathNo Description Parts - Asmbly  WHLEK SN Remarks
1 195305 inner Shaker Support Panel 1
2 RLU-040-1016  Ursthane Roller 4" for spindie 3 19101- Sub RLR-040-108 with RLA-000-118
b
3 RLAOI00I08  Spindie/ Standoff for Urethane 3 19101-
Roler (heat treated) :
- 4 1951513C Alr Tank Cover 1 :
8 AIR1514M Al Dryer 1 Wik replace 110-1514 with minor
— : modifiactions
7  AR-1512 Air Compressor Govermnor 1
8 19415138 Air Tank Bracket 1
- 9 19415134 Alr Tank Bracket 1
10 AIR-1513 Alr reservoir tank 1 ;
;a
:
i
:
|
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Shaker Angle Assembly
195FI1G\9-4
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195-9-4 Shaker Angle Assem blx

Bl
1

Part No. Description

110515 Waeight Motor Mount
193-11388 Spacer ¥8x2x2x 10
194416 Mount, Shaker Rotation Motor

184-416A Mount, Shaker Rotation Motor

191-11334 Shaier mourt, angle (3 x 5 angle)

HV-FL30 Flow Control Valve 30GPM
192-1134 smmm

191-1133R SIﬁkarMoUﬂtPostZ"Z:xSﬁT
HV-FL16 Flow control valve 16GPM

CWPWIRWORKFILEWANUALMANUAL 95

]

PAGE 85

WHFRSN = Remwia

19101-
19101- For use with 194-416a
19101- For use with 194-418
19101-

Replace with 192-1040
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Shaker Frame Assembly
195FIG\?9-5

LN

1

\'I'I

L
|
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195-9-5 ‘Shaker Frame Assemblz

Part No.
_191-118A

1

10

"

12

13

14

15

18

17

191-119
191-1132
192-1142
HC-1130B
192-1142B
194-114
193-126
BL-6-LW
BL6-125H
RLR-835-228

191-2104

191-210

BR-062-MPB

BR-125-062

192-1142A

CWPWINWORKFILEWANUALIWMANLIAL 05

Rescripgion .
Shaker Entrance Beling Bar /4 1
Xt UL 3
Heuder Throat Belting Shiskd 1
Shaker Frame (3 x 5 tubing) 1
Shaker shield-expanded metal 1
Hair Fin Clip 2
Weided boit 2
Tightner Bracket 1
Saver Tab 2
V8 SPLITLWZC 8
¥B-16 X 1 1/4HHCS G5 ZC 8
Flange Roller, 8" x3 5 x2.2" 2
Transfer Entrance Belting Bar 1
174" x 1 1/4 x 36"
Transfer Belting Shield 1
Stamped Bearing Housing for 1 2
114" bearing
Bearing, 1 1/4 Fafnir tri-seal 2
Transfer - Header Roller 4
Bracket for 191-1142 1
PAGE B7

WHFKSN Remwis

19201-

19201-

18401-

19301-

11001- Sub 110-120w

18101

19101-

1100%1-

19401- Update kits

19201-

3
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k
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Discharge Assemiboly, Baskit
125FIG\10-1

[1

13
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195-10-1 Discharge Assem blz Basket

Ryl PariNo. Description Parts - Asmbly W FX SN Remarks
1 18191 Rear discharge panei 1 19101-
2 193920C Access Cover 2 19301-
3  RLRS35-228 ;II;thged Rodler, 5" x3 5" x 2 11001- Sub 110-120 |
4 RLA-010-0108  Spindie / Standoff for Urethane 3 19101-
Rokler (heet treeted) |
5  RLU-040-1016 'L‘l':;ttum Roller 4" for spindie 3 19101- Sub RLR-040-108 with RLA-000-118
6 BL83TSH 1/2 UNC X 3 34 HH C/S BOLT GRS 2 |
ZINC |
7 RLR-535148  HD Flanged Rolier 4 11001- Sub 110-904
8  BL-8-400-H 1/2-13 X 4 HEX CAP G5 2C 2
9  BL-8-300-H 1/2-13 X 3 HEX CAP G5 ZC 5 ‘;
10 191-937A Discharge Basket, Rear Extention 1 19101- :
11 GF-1428 Grease Fitting 1/4" x 26 straight 2 3
12 191927 Rear discharge elevator mourt 1 19101-
13 191937 Discharge, Tomato guard rear 1 19101- j
14 191928 Bracket for front panei-elevator 1 19101-
mount ;
15 191926 Front discharge slevator mount 1 19101-
16 191617 Discharge Cylinder Bracket 1 19101-
17 BLI01S0-H  5/811X11/2HEX CAP G52C 3
18 BL8I25H  1/2-13X11/4 HEX CAP G5 2C 3 z
19 193822 Deflector 1 18301-
20  192-936A Discharge basket, Front Extention 1 19201- i
21 193-920A Front Discharge Panel Extention 1 19301-
2 193820 Front Discharge panel 4 19301-
23 192-936 Discharge, Tomato guard forward 1 "

CIWPWINWORKFLEWMANUALIMANUAL 05
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195-10-2 Lower Discharge Assemblx

10
12
13
14
15
16
17
18

19

PartNo.
TRP-938

194-938A
191-807
SL-4-100-H
BC-1032FS
BC-BP32

BG-BP32-10-T
BC-1032-LN
BC-1032-TN
BC-£-20-CN
BC-F-36-20
BC-6-20-5T
BC-8-20-FL
BC-6-2036-307
RLR-040-108
RLU-040-1016
RLA-010-0108
RLR-535-148
194-901
RLA-D00-028
HC-1130B
HC-1130A
HC-250-3008
192-907P
BL-16UN
BL-8-650-H
BL-8-400-H
BL-8-375-H
BL-8-275-H
BL-8-450-H
BL-&-LN

Deacription
Discharge Tarp

Tarp Support

Shield, extention lower fevel
1/420 X 1 HEX CAP G5 ZC
10-32x 1 1/4" boits

Bek, Rivet backing piates 32mm

32mm Backing Plates /10-32 T Nuts
10-32 lock nuts

10-32 T Nuts
Connecting Rod, 207 x 10mm

F Connecting Clips 36-20 @ set

38" x 20" Belted Chain Rod
(Straight)
Rubber Elevator Flights

Discharge chain with fiights (3/8
bars 20in wide 307 i
Roller € Fiat (Tire)

Urethane Roller 4" for spindie
hub

Spindle / Standoff for Urethane
Roller (heat treated)

HD Flanged Roller

Frame, Discharge Elevator
Standoff/Spacer .520 x 1.375 x

250

Hair Pin Clip

Hyd Cyt Pin

Hydraulic: cylinder 2 1/2° x 30"
Discharge Stabiizer Pin

1 UNC FIN HEX JAM NUT A563 GrA
ZINC

Grade 5 Bolt 1/2x 6 1/2

1/2-13X 4 HEX CAP G5 ZC

12 UNC X 3 %/4 HH C/S BOLT GR5
ZINC

1/2UNC X 2 3/4 HH C/S BOLT GRS
ZINC

1/2-13X 4 1/2 HEX CAP G5 ZC

172113 HEXIN NE ZC

CWWPWINIWORKFILEWANUALMANUAL 95

1

1

16

F-9

mnnm—nnaanaa—-mmmb—agwammx

Pace 91

19101-

11001-
11001-

11001-
11101-

11001-
19201-
19101-
1100+
19101-
19101-
11001-
19201-
11001-

11001-
19201-

Same Front and Back

For Clip Splice Option Sub 191-694

Lap Spiice Option, Used only with
BC-1032-LN Lock Nuts

Used only with BC-1032-TN Tee Nits

Lap Splice Option

For Clip Splice Option

Sub RLR-040-108 with RLA-000-118

Sub 110-904
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B 195-10-3 Discharge Assemblz, Outer

Ref

© ~ o ¢t ¢ o

10

"

12

13
14
15

16
17
18
19

24

Part No.
191-910

191-909
192-906
HC-200-2408
HC-1130A
HC-11308
GF-1428

RLA-MC-0108

RLU-040-1016

195-9024

RLR-535-148
192-8902-5
195-9023

192-905
EL-1201
183-915
BL-8-400-H
BL-8-375-H

BL-6-400-H
BL-6-100-H
BL-8-700-H
BL-8-250-H

Pescription Parts-Asmbly WHFISN = Remwis

Top extention,

Mid Elevator Extention
Cyfinder mount, rear

Hydraulic cylinder 27 x 24
Hyd Gyl Pin

Hair Pin Clip

Grease Fitting 1/4” x 28 straight

Spinclle / Standoff for Urethane
Roller (heat treated)

Urethane Roller 4" for spindie
b

Outer Discharge Elavator Frame
{rear)

HD Flanged Rollet
Crossbar, Dischatge Elevator

Outer Discharge Elevator Frame
(front)

Cylinder mount, forward
Halogen Lights

Motor mount stop light bracket
/213X 4 HEXCAP GS ZC

1/2 UNC X 3 34 HH C/S BOLT GRS
ZINC

3/8-16 X 4 HEX CAP G5 ZC
A8 UNC X 1 HH C/S BOLT GRS ZINC
1/2 UNC X 7 HH C/S BOLT GRS ZINC

17213 X 212HEXCAP G5 2ZC

CAWPWINWORKFILEWANUALWANUAL 96
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19101-

19201-
19201-

19101-

19101-

11001-
19201-

19201-
19201-
19301-

Same Front and Back

Sub RLR-040-108 with RLA-000-118

Sub 110-904

192-12015ub 192-1201

:
4

R

I VT

T T T




Sen BT m T e T T T e e e T T e e e T ST T A s R e R T s T T il e L I SRR e T T T R T e L A T T L i e T e e e I A T SN T e T T R T e A I R e T TR R e T

-0 L\DI4G61L
AlQuusssy Joys aAlq ebioyos|ag

CIWPWIRWORKFHLEWANUALWANUAL .95

PaGe 94




195-10-4 | Discharge Drive Shaft Assem blz

Bef PartiNe Descriotion

1

F-N

0 O N o O

BR-O62-MPE  Stamped Bearing Housing for 1
1/4" bearing

BR-125-062 Baering, 1 4/4 Fafnir tri-seal

SPU-3612-20-4 Sprociet 36-12 1 1/4 bore 1/4"
oy urethene

5P-2612-204  Sprocket, HS-3612 1 1/4 bore

110911 Sheft, Orive shaft 1 1/4 x 26
7/8

CPS5-80535 Solid Coupler

193-806C Motor Guard
193-808 Mourtt motor
HM-204 Hydraulic Mokor

KEY-4-4-24 Shaft Key /4" x 1 1/2"

CAOWPWINWORKFILEWANUALMANUAL 95

Parts - Asmbly
2

Pace 95

11001-
11001-

19101-
19301-
19301-
11001-

Sub SP-3612-20-4

Sub SPU-3612-20-4

Sub CPS-80523




PIK RITE TOMATO HARVESTER

MODEL: 19500
Hydraulic Cylinder Plumbing Schematic

195FIG\11-2

R

B

@:1 Levaling Cylfnd

12

(0 Outer Guage rest—0)

3

-
(G Inner Guage

r:x:r—e

FITTINGS
: 6900-8 SAE-6
: 6901-8 SAE-6

: 1601-6M-8F-8F
: 6001R-8 SAE-6
: 6901-12-8

: 8900-10-8

: 6801-10-8
5404-8-8
6801R-8-6-06

STTomMmOoOOoOD e

: 6855-8 SAE-6-6

2 1=

1@ @ 7 3 6,7, 8 9 10, 11, and 12 get
] > — restrictors (# HVE-1046-R-1)
O @

CHEGE @ T
oo o6
D€ H4- 139- 6MF- 6MP
i! i @ % H4- 172- 6MP 6MP
t N H4- 60- MR 6MP
[j @ D H4- 40- 6MP. 6MP

o]

|

H4- 260- 6MP- 6MP
H4- 221- 6MPY BMP

H4- 240- 6MP- 6

(S Main Dischargk————0)
B I8 _
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i

Cross Conveyor Chain Cleaner Assembly
1956FIG\82-1

192-660K _ Cross Conveyor Chain Cleaner

Bl

Part No, Description Parts -Asmbly WH FH SN Remarks
BL-8-LN 1/2-13 HEX LN NE ZC 2
8L-6-LN 38 UNC FIN HEX LOCK NUT NE AS63 4
GrA ZINC
194-561 J6mm x 32 Bar cleaner 1 1910-
192-362A Chain cleaner bar (Left) 1 19101-
192-3628 Chwin cleaner bar (Right) 1 19101-
194-663 Machined Shoulder Bolt 2 19401- Sub 192-663
B8R-125-062 Bearing, 1 1/4 Fafnir tri-seal 2 11001-
BR-062-MPB Stamped Bearing Housing for 1 2
1/4" bearing
8L-6-100-H 8 UNC X 1 HH C/S BOLT GRS ZINC 4

CIWPWINWORKFILEWMANUALWMANUAL 65
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195-12-1 Wheel and Axle Assemblz

Rel PuiNo Rescripfion
BLB-LN 17213 HEX LN NE ZC
WBR-1107K  Complets Repair assembly
1 PLHOI Plastic Cover
2 1101110 Rocker pin
3 WBR-1108  Spindie for Machine Wheel
4 BLE400H  1/213X 4 HEX CAP G5 ZC
5 1931100 Complete rocker, less spindies
7  GF-1428 Grease Fitting 1/4" x 28 straight
8 WBR-1107A  Seal
9  WBR-1107F  Innercup
10 1911112 Asde Pin
10 WBR-107B  Inside Whesl Bearing
11 WBR-1107  Wheel, Eight lug hubs w/ bearings
12 WBR-107G  Outercup
13 WBR-1107C  Outside Wheel Bearing
4 WBR-10TH  Shim
15 WBR-1107D  Nut
17  WBRAOTE  Cap
18 WHT-1121 12511514 ply MC Tire
18 WHT-1422  125xL15Tube
19 WBR-107L  Whesl, Lug bolts
20 WHT-H123  10x158 g Rim
21 HC-3500808  Hydrauiic Gylinder 3 1/2' x 6"

CAWWPWINWORKFILEAMANUALWMANUAL 66

Ports - Asmbly WIMLEN SN Remeiks
5
4 19101- 1 WBR-1107A Seal

& B & & &2 8 B8 B &8 A & = b & B N & A N =

-

PacE 99

19101-

Hye

19101-

19101
19101-
19101-
18101-
19101-
19101-
19101-
19101-
19101-
19101-
19101-

1 WBR-1107B inside Wheel Bearing
1 WBR-1107C Outside Wheel Baaring
1 WBR-1107F Inner cup

1 WBR-1107G Outer cup

Replaces 110-1109
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195-13-1

Bel Puwtho Descripion
1 HA-1023A Filter Gage
2 HAOZ2 Hydrmulic, OF filler slements
(10 micran)
2 HA-1023H Hydraulic, Ofl Fiter Complets,
' Horozonal
3 1951008A Tank Baffie
4 1951008 Hydraulic Ol Tank
5 HA-1009A Tank Vent Fitter Element
5  HA-10t0 Tank Vent Filter
6 HA-5070E Tank Cover Bokt
6 HA-5070B Nylon Washer for Tank Cover Kit
$  HA-5070 Hydrauiic Tank Cover Kit
10 HA-5070A Gasket for Tank Cover Kit
11 HAS070D Tank Cover Holddown
13 HA-1041 Hyd, Level Gauge & Therm
14 HA-1071-H Hydra-zorb Tube Ciamp 1~
15 HA-1072-H Hydra-zorb Tube Clamp 34"
16 HA-1073-H Hydra-zorb Tube Clamp 1/27
17 HA-1006-4 ;l_ydmm Suction screens 3" x
18 HA-1007 Hydraulic, Magnetic drain piug

CWPWINWORKFILEWANUALMANUAL 95
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Oil Tank Assembly

Parts-Axmily WHENSN  Remerks

11001-

19101

19401-

19401-

19401-

11101-

Except ‘92 and ‘93 machines
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Transfer Chain Cleaner Assembly
125FIG\81-1

192-360K  Transfer Chain Cleaner Kit

Ret  Partio. Descriotion Parts-Asmbly WHLFHSN Remerks
1 102-362A Chain cleaner bar (Left) 1 19101-
2 1923628 Chain cleaner bar (Right) 1 19101-
3 194-663 Machined Shoulder Bolt 2 19401- Sub 192-663
4 192-361 36 in chain cleaner only 36mm 1
5 BR-125-082  Bearing, 1 1/4 Fafnir tﬂ—saal. 2 11001-
6 BROG2MPB  Stamped Bearing Housing for 1 2
1/4" bearing

7 BL6-100-H 3/8 UNC X 1 HH C/5 BOLT GRS ZINC 4

8 BLB-LN 3B UNC FIN HEX LOCK NUT NE AS63 4
' GrA ZINC
9 BLELN 17213 HEX LN NE ZC 2

CAWPWINWORKFILEWARUALWMANUAL. 85
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194-1402

191-1404
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195FIG\14-2

Inner Decking Assembly
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195-14-2 Inner Decking Assemblz

Ports-Asmbly WHENIN @ Remwis

Bei PardNe, Description

1 19211410 Duck, Cross Entrance (Trapazokd)

2 1911408 Deck, inner Enfrance (21" L x
22"W)

3 1921406 Dack, inner (Front) Aftersort (68
174" x24")

4 194-1407 Decking, inner Aftersort (24°L x
21" W)

5  194-1405A Decking, Front Prasort (21" L x
22'W)

6  192-1405B Deck, Presort, Rear (28 3/4 L x
2w

7 1911404 Dack, Inner Elevation (40" L x
122 W)

8 1841411 Deck, Step (36" L x 8" W}

CAWPWINMWORKFILEWANUALWANUAL 85

1 19201-
1 19101
1 19201-
1 19401-
1 19401-
1 16201-
1 19101-
1 . 19401-
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195FIG\14-3

Front Outer Decking Assembly
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195-14-3 Front Outer Deck Assemblz

Parts-Asmbly WHIKSN ~  Bemats

Rel  PariiNo Description
1 194-1402B Deck Shide Lock
2 1941448 Rubber Bumper
3  194-1408a

10

184-1402

194-1408

1941413

BL-6-150-H

BL-6-400-H

BL-&-N

BL-&-FW

Decking Sint, Forward Deck,
Rear

Decking Strut, Forward (both
outer decks)

Decking, Outer Front (24" x 74
1147

Deck Rail, Forward

¥B-16 X1 /2ZHEXCAP G5 ZC
¥B-16 X 4 HEX CAP G5 ZC
FB8-16 HEX FIN NUTS ZC

JBUSSFWIC

CAWPWINWORKFILEWANUALMANUAL B85
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19401-

18401-

19401-
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195FIG\14-4

Rear Outer Decking Assembly
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195-144 Rear Outer Decking

1 1941416 Decking, Middie Outer 18 x 80" 1 19401- :

2 19414028 Deck Skde Lock 2
3 1941418 Rubber Bumper 2 19401-
4 1941400 Decking Sint, Rear 1 19401-
5 1041403 Decking, Outer Elevation (42 1/2* 1 19401-
x 20
6 1941402 Decking Strut, Forward {both 1 19401-
outer decks)
7 1031412 Rear Deck Rail, 55 1 19301-
8  BL&150H W¥B16 X1 12HEXCAPG52C - 2 _ ' ;
. . ) |
9 BLEFW B USS FW ZC 2
k.
10 BLEN 3/8-16 HEX FIN NUTS 2C 4 ‘}

!
ﬁi
's
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195151 Elevation Assem blz

Ref PartNo Pescription Parts - Asmbly
1 BC-1032-FS 10-32x 1 1/4” bols 8
2 BC-BP32 Belt, Rivet backing plates 32mm 4
2 BC-BP32-10-T  32mm Backing Piates /10-32 T Nuts 4
3 BC-1032-LN $0-32 jock nuts 8
3 BC1032-TN 10-32 T Nuts 8
4 BC-6-32-CN Connecting Rod 32 x 10mm 1]
5 BC-F3832 F Connecting Clips 36-32 @ set 2
7 194-1550 Elevation Shisld 1
8 BCD-6-3236-18 Elevation Chain, downcranked bars 1

avery 4th
g BC-6-32-8T 3/8" x 32" Befted Chain Rods for 151
O0mm Belt
10 BC-6-32-DC 8" x 32" Downcrank Rod 38
1 194731 Front Closure 1
12 192-730 Reer Clogure 1
13 1911136 Dabris fan rear mount 1
14 1841545 Debris Drum Guard 1
15  194-731A Debris Drum Sprocket Shieid 1
16 183742 Debris chute (inner) 1
17 191-1555 Spacer, debrie chute { 1/8 x 1 2
1/2 x 3in long)
18 194743 Debris Panel (outer) 1
19 194-727A Latch, Deck End Guard 1
20 194727 Hinged Door 1
21 193-1138A Rear roof support, upper 1
2z 183-1138B Rear roof supporl, lower 1
1941101 Main Frame 1
24 193741 Elevation side panel (outer) 1
26  193-1138C innerpoat 1/8x2x2x50172 1
26 RLR-535-148 HD Flanged Roller 2
27 1921545 Roller guard outer 1
28  RLU-040-1016  Urethane Roller 4" for spindle 10
b
29 RLADI0D108  Spindie / Standoff for Urethane 10
' Roller {hoat trested)
0 193740 Elevation side panel (inner) 1
3 191-1137 Debris fan front mount 1
3 191-739 Bracket, Panel support 1
33 1931544 Roller guard inner 1
34  191.738 Rolier support {outer) 1
B 1917377 Roller support (inner) 1
B 191-736 Support, rear debris fan 1
37 RLRS535-228 HD Flanged RoBer, 5" x 3 .5" x 4

2z
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11001- For Clip Spiice Option  Sub 191-694
11001- Lap Splice Option, Used onlty with
BC-1032-LN Lock Nuts
Used only with BC-1032-TN Tes Nuts

11001- Lap Splice Option
11101- For Chp Splice Option
11001- For Clip Splice Option

19401-
Special for alevation problems:
11001-

18401-
19201-
19101-
19401-
15401-
18301-
11001-15201

19401-

19401-

18401-

19301-

18301-

19401-

19301-

19301-

11001- Sub 110-904
16201-

19101- Sub RLR-040-108 with RLA-000-118

19101-

19301 -

19101-

19101-

19301-

19101-19320

19104~

19101-

11001- Sub 110-120

S




Presort Assembly
125FIG\16-1
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195-16-1 Presort Assem blz

1

© @ ~ % A A W

11
12
13
14
15
16
17

18

8 B B N B ¥ ¥ B R R

g«

Eart No, Description
164-1553 Pragort ingide
194-1552 Sunshield
Ba-osé-MPB Stamped Bearing Housing for 1
BR-125-062 :a‘:'mg. 1 1/4 Fafni tri-seal
SP-3612-204  Sprocket, HS-3612 1 1/4 bore
194-1552D Sunshield Latch
194-15526 Sunshield Flap Bar
194-15524 Sunshieid Rubber Fiap
194-1552C Sunshield Handle
1694-1554 Presort Outside
194-1554C Sunshield Latch
193-603 Shaft, Drive 1 /4" x 39"
162-1528 Bearing Adjuster
BT-72V32E Presort Bett 32 X 72.25"
Endless

193-1523R Filat bek pulley, nose (rubber)
191-1520 Slider, Endiess bett siider bed
193-1525 Frame, Presort

" RLR-040-108  Roller 4" Flat (Tire)
193-1561 Electronic Box mount, inner
193-1560 Etectromic Box mount, outer
194-1518 Light Shield (Plastic)
193-1526A Spacer post, Inner
163-1526B Spacer post, outer
193-1536 Mounting angle
194-834 Cross Bar (over wheel well)
RLA-000-118  Standoff, Support roller
193-15468 Belting for 193-1546
193-1548 Endiess belt scraper
193-920C Access Cover
193-1535 Ourier presort shiekd
194-827 Wheel Cover
194-1418 Rubber Bumper

CAWPWINWORKFILEWANUALMANUAL 95
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W Fit SN Remarks
19401-

19401-

11001-

11001- Sub SPU-3612-20-4

18401-
19401-
18401-
19301-
19401-
16401~
19301-
19201-
19101-
19101-
1910119218
19301-
11001-
19301-
19301-
19401-
19301-
19301-
19301-

19401- Replaces 191-834

11001-
19301-
19301-
19301-
19301-
19401-
19401-




Presort Drive Assembly

195FIG\18-2

195-16-2 Presort Drive Assemblx

Ret  PariiNo
SP-50B16-204
CH-50-87
SP-50838-16-4
193-1525
1921528
193-1524
193-1138C
HM-204
1931527
BR-125-062
BR-062-MPB
SP5017-T
SP-50838-20-4
1931533

Description

Sprocket, 16 tooth #50 1 1/4 in
bore

Roller Chain 87 links #50 Presort
Drive w/master knk

Moator sprocket

Frame, Presort

Bearing Adjuster

Motor Mount, Elevating Chain
Inner post 178 %2 x 2 x 50 172
Hydraulic Motor

Drive chain adjuster bracket
Bearing, 1 1/4 Fafnir tri-seal

Stamped Bearing Housing for 1
1/4" bearing

Icier #50 Chain
Sprociet, Pre-sort belt drive
Shieid, Drive chain

€ WPWININORRER FWANUAL IANLSL 05

Barts-Asnbly WMFHSN  Remerks

0
0
4]
0
0
0
0
0
0
0
0
0
0
Y

Notes

PaGe 114

11001-

19301-
18301-
19201-
19304~
19301-
11001-
18301-

11001-

19201-

19301-

U i

PR T T
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~ 195-17-1 Main Aftersort Assemblx

Ao PatNo. Description Parts - Asmbly WHIFKSN Bemarks |
N 1 BROSZMPB  Stamped Bearing Housing for 1 2 :
_ 1/4" besring
2 BRA25062  Bearing, 1 1/4 Fafnir triesal 2 11001-
3 1921528 Bearing Adjuster 2 19201- _
4 194804 Aftersort Tail Puliey (auger 1 18101- Must be instatied 0 that augers run out
— type) from center
5 193849 Roling guard scraper 1 18301- gé
6 183840 Front inner aftersort post 1 19301- :
7 191128 Debris chute bracket 2 19101- ;
B 8 SFLT-T Fiat Roller Chain idier 1 11001-
9 193128 Sorting table debris 1 19301-
chute(outside front)
10 SP-SOB16-20-4 “Sprocket, 16 tooth #50 1 1/4 in 1 11001-
bore
11 195800 Sorting Table, Main 1
- 12 193841 Rear outer aftersort post 1 19301-
13 192127 Sorting table debris chute(inside 1 19201-
, front)
14 1941418 Rubbar Bumper 2 19401-
15 193-800A Sorting Table, Foldup 1 18901-
16 1938008 Spacer (3/16 x 2 x 3in tubing X 7 1 19301-
in long)
- 17 19311398 Front Roof support. Bottom 1 18301-
18 193-1130A Front roof support , Top 1 19301~
B 19 194-727A Latch, Deck End Guard 1 19401-
21 194727 Hinged Door. 1 19401-
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Aftersort Drive Shaft Assembly
195FIG\17-2
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195-17-2 Aftersort Drive Assemblz

Bel Partio Description

1

10

HM-204
183-806
CPS-680535
193-806C
193-B06A
kEY-4-4-24
110-808
193-800A

BR-062-MPB

BR-125-062

Hydraulic Motor

Mount motor

Solid Coupler

Mator Guard

Motor mount stop
Shaft Key /47 x 1 V/Z"
Puliey, Sorting bett drive
Sortg Tole, Foki

Stamped Bearing Housing for 1
1/4° bearing

Bearing, 1 1/4 Fafnir tri-seel

Parts-Asmbly WHFESN = Remarks

1

Pace 118

11001-

19301-

18101-

 19301-

19301-

11001-

18301-

11001-

Sub CPS-6053
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Aftersort Shaft Assembly
195FIG\17-3

Pace 120




195-17-3 Aftersort Shaft Assem blx

Ret  Partio Description -
1 191847 Right tomato guard (sort)
2 BR-125-062 Bearing, 1 1/4 Fafnir tri-seal
3 BR-062-MPB Stamped Bearing Housing for 1
1/4" bearing
4 191848 Roliing Guard
S 191-851 Roling guard acraper bracket
(left)
€ BL-6-900-T AB-16 X9 HEX TAP G5 Z2C
7 191646 Left tomato guard {sort)
B8 SP-50B16-20-4 Sprocket, 16 tooth #50 1 1/4 in
bore
8 CH50-35 Roller Chain 35 nks #50 Power
Divider w/master link
10  191-850 Rolling guard scraper bracket
{right)

Parts - Asimbly  WNIFX SN Bemerics
1 19101-
2 11001-
2
1 19101-
1 Replace with 194-851
2
1 19110
1 11001-
1 19101-
1 Replace with 194-850
Pace 121
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195-18-1

- PTO Parts

M

Ref Purtio Descriotion

0 PTW-1002 PTO Shaft (Weasler 4400 Series)

0 PTS-1002 PTO Shalt (Waltersheid)

1 PTW-1002D PTO Safety Skde Lock Repair Kit
{Weasler)

2 PTS-1002C PTO Yoke (Wattershied) 1 3/8" x
21 spiine

2  PTS-1002A PTO Tractor Yoke (Waftershied) 1
34" x 20 Spline

2  PTW-10028 PTO 1 38" 21 spline Yoke w/ QD

11

1

PTW-1002A
PTW-1002C

PTS-1002B

PTW-1002R

PTW-1002E
PTS-1002E
PTW-1002F
PTS-1002F
PTW-1002G
PTS-1002G
PTW-1002H

PTS-1002H

pin (Weasler)

PTO 1 ¥/4" 20 Spline Yoke
(Weasler)

PTO Tractor Yoke 1 3/8" x 21
{Spiine Slide Loc) Weasler

PTO Cross Ki {Waltershied)

PTO Cross Kit 4400 Series
(Weasler)

PTO Nylon Repair Kit (Weasler)

PTO Shieid Cone (Wattershied)

PTO Outer Guard (Weasler)

PTO Outer Sheild (Waitershied)

PTO Inner Guard (Weasier)

PTO Inner Shield (Waltershied)

PTO Inner Yoke (VWeasler)

PTO Inner Yoke (Wakershied)
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19101-

19101

19101-

19101-

19104

19101-

19101-

19415~

19101-

19101-
19101-
19101-
19101-
19101-
19101-
19101-

18101~

Used on some 1994 machines

John Deere PN

John Deere PN

John Deera PN

AW25386

AW25387

Awa4588




Bef Pwtio Description

1

2
0
¢
0

Siding Hitch Assembly
194FIG-1

Sliding Hitch Assembly 4-1

1921102 Swivel tongue
HC-200-0808  Hydraulic Cyfinder 2" x 8
A-6901R-86-0 8 SAE x 48" FPX 80 Resiricted
H4-80-6MP-6MP  1/4 in hoss ¥BMP x I/8MP x 60 in long
H4-70-6MP-6MP 1/4 in hose ZBMP x 3/8MP x 70 in long
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1

3
&
2
3

19201-

Same as siiding hitch




Transfer Assembiy
195FIG\3-1
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195-3-1 Transfer Assembly
Ref  PartNo. Description Parts - Asibl Will Fit SN Remarks
1  BC-1032-FS 10-32x 1 1/4" bolts 8 11004- For Clip Splice Option  Sub 191-694
2 BC-BP32 Beft, Rivet backing plates 32mm 4 1100t- Lap Splice Option, Used only with
BC-1032-LN Lock Nuts
2  BG-BP32-10-T  32mm Backing Plates /10-32 T Muts 4 Used only with BC-1032-TN Tee Nuts
3  BC-1032LN 10-32 lock nuts 8
3  BC4TN 14" T nuts 8
4 BC-7T-36-CN Connecting Rod, 36" x 10mm 1 11001- For Clip Splice Option
5 BCF-3532 F Connecting Clips 36-32 @ set 2 11001- For Clip Splice Option
7 - BC-7-36-8T 7/16" x 36 Beltad Chain Rod for 100 19401-
60mm Beit
8 BC-7-3636-100 Transfer chain, 7/16" bars 36in 1 11001-
wida 100 links 36mm
9  HM-204 Hydraulic Motor 1 11001~
10 194-806 'Motor Mount 1 19401-
11 CPS-60535 Solid Coupler 1 18101- Sub CPS-6053
12 195213 Transfer Motor Stop 1
" 43 BR-125062  Bearing, 1 1/4 Falnir tri-seal 2 11001-
14 BR-062-MPB  Stamped Bearing Housing for 1 2
174" bearing
15  BL6-800-T 3/8-16 X 9 HEX TAP G§ ZC 2
16 192-1528 Bearing Adjuster 2 19201-
17 191-805 Tapped bracket (2 hole) 2 19101-10402
18 192-306 Shaker chamber support panel rear 1
10  SP-3612-204  Sprocket, HS-3612 1 1/4 bore 2 11001- Sub SPU-3612-20-4
19 SPU-3612-20-4 Sprocket 36-12 1 1/4 bore 1/4" 2 11001~ Sub SP-3612-20-4
key urethene ’
20 194209 Transfer - Header Roiler 1 19401- Update kits
yal 195211 Roller Scraper 1
22 KEY-44-24 Shaft Key 1/4" x 1 1/2° 3
23  RLU-040-1016  Uirethane Roller, 4" for Smooth § 19101- Sub RLR-040-108 with RLA-000-118
Spincie Hub
24 RLAO10-0108  Spindie / Standoff for Urethane 6 19101-
Rolier (heat treated)
25 195202 Shaft for kit 44 1/2long keyed 1
both ends
26 192-304 Shaker chamber support pane! left 1 19201-
27 1916484 Cross Conveyor Belting Bar 1/4" 1
X1 14 X 32 YT
28 191646 Belting, shield 1 19101-
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Qutside Laft Transfer Assembly

195-3-2
Ref  Parl No. Description Parls - Asmbiy Will Fit SN Remarks
1 182-304 Shaker chamber support parel left 1 19201-
2 BL-B-125-H 1/2-13X 1 1/4 HEX CAP G5 ZC 4
3  SP-80M7-T {dler #50 Chain 2 18201- Update Kits
4 185208 Idler Bracket for Transfer Roller 1
Drive
5 SP-S0B16-20-4 Sprocket, 16 tooth #50 1 1/4 In 2 11001-
bore
6 - BR-125062 Bearing, 1 1/4 Fafnir tri-seat 4 11001-
7  BR-DB2-MPB Stamped Bearing Housing for 1 4
1/4" bearing
8 BL-6900-T 3/8-16 X9 HEX TAP G5 2C 2
9 192-1528 Bearing Adjuster 2 19201-
10 191805 Tapped bracket (2 hole) 2 18101-19402
1 185-304D Access Door wHinge
13 LA-1530 Mediun Rubber T Latch Assembly
14 195207 Transfer Roller Drive Shield
15  SP-50B12-20-4 Sprocket, 12 tooth #50 1 1 1/4in 2 19201- Update Kits
bore
16 CHS50-145 Rolier Chain 145 links #50 Debris 18401-
Roller w/master fink
17  BLS8LN 1/2-13HEXLN NE ZC
18  BU-5383N Nyton Bushing for Transfer Roller 2
Drive
19 SPG-9657C Compression Spring for Transfer
Roller Drive
21 185-206A Transfer Roller Drive Slider
22 195-206 Transfer Roller Drive Adjuster
Bracket
23 BL-81200-T 17/2-13 X 12" Hex head Tap Bot

Grade 5 Plated :
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PIK - RITE
ELECTROHYDRAULIC COLOR CODES
PIN # WIRE COLOR FUNCTION
1 - Black
1,31,26 | 31 - While, Red, Green +12 VOLTS D.C.
26 - Orange, BBlack, White TO BATTERY
ON HARVESTER
2 - White
2,32, 27 32 - Red, Black, Green GROUNI
27 - Blue, Black, White
20} - Red, Green DISCHARGE
20,21,22 | 21 - Orange, Green SHUTOQFF
: 22 - Black, White, Red
24,25 24 - Red, Black, White
25 - Green, Black, White LEVELATOR
23 White, Black, Red HORN
VALVE
3,28 3-Red Unload Coil ON VALVE BANK
28 - Black, Red, Green
8 Red, Black Up Inside
9 Green, Black Down Inside GUAGE WHEELS
10 " Orange, Black Up Outside
11 Blue, Black Pown Outside
12 Black, White Up
LEVEL CONTROL
13 Red, White Down
14 Green, White Up Inner
15 Blue, White Do_wn Inner DISCHARGE
16 Black, Red Up Outer CONVEYOR
17 - White, Red Down Outer
18 Orange, Red Right
SLIDING HITCH
19 Blue, Red Lefi
4 Green
5 Orange
6 Blue Up Inside UIFT CYLINDER
7 White, Black Down Inside







PIK RITE TOMATO HARVESTER
MODEL: 19500
195FIG\11-1 6/22/95

NOTE:

LINES ARE NUMEERED
FROM BOTTOM to TOP.
(on machine)

LINE § 1 IS THE AIR
LINE{ast shown herej

[NE 3y i |
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TINEF 3
LINE § 2 Bu-30-1ur- i)
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